User manual ELECTRO-VOICE PX-D2

Lastmanuals offers a socially driven service of sharing, storing and searching manuals related to use of hardware and software : user guide, owner's manual, quick start guide, technical datasheets... DON'T FORGET : ALWAYS READ THE USER GUIDE BEFORE BUYING !!!

Sponsored Links

If this document matches the user guide, instructions manual or user manual, feature sets, schematics you are looking for, download it now. Lastmanuals provides you a fast and easy access to the user manual ELECTRO-VOICE PX-D2. We hope that this ELECTRO-VOICE PX-D2 user guide will be useful to you.

Lastmanuals help download the user guide ELECTRO-VOICE PX-D2.


ELECTRO-VOICE PX-D2 : Download the complete user guide (752 Ko)

Manual abstract: user guide ELECTRO-VOICE PX-D2

Detailed instructions for use are in the User's Guide.

[. . . ] Remove (2) 5/16" bolts from rear of the PX2122 or PX2152 enclosure. Align the plastic standoffs with the recesses in the enclosure so the dolly board is perpendicular to the length of the enclosure. [. . . ] The mic bag and carabiner are included with the PX-G1 to store unused fasteners during transport. Remove the mic bag and carabiner when the array is in use to prevent rattling. PX-G1 Parts List Description Array Bracket Material Lift Adaptor Pin, Detent, 3/8" x 2. 50" Pin, Detent, 3/8" x 0. 75" Rear Hinge Plate, Outer, No Pin Rear Hinge Plate, Inner Rear Hinge Plate, Outer, With Pin Screw, Button Head, M10 x 1. 5 x 35mm Washer, Split Lock, M10 Washer, Flat, M10 User Instructions, Phoenix Accessories Microphone Bag and Carabiner Qty. Arrange the PX2122 or PX2152 loudspeakers on a flat surface to approximately the desired horizontal splay angles, and remove the M10 flat head screws from the top of each enclosure a hex key (not included). Only remove the bolts that are called out for the desired configuration (See Figure 5). Figure 5: Horizontal Splay Angle Configurations and Supplemental Hole Locations Note: Use either PX2122 or PX2152 loudspeakers; the models are NOT designed to be used in an array together. DO NOT use other loudspeaker models other than the PX2122 and PX2152. Installation of the PX-G1 (continued) Eyebolt, Lock 2. Set the array bracket on top of the loudspeakers, and Washer, and align the holes on the array bracket with the suspension Flat Washer points on the loudspeaker. Attach the washers, lock (x2) washers, eyebolts (not included) and M10 button head screws to the threaded suspension points on the loudspeakers, using a hex key (not included). Torque all fasteners down so that the lock washers are fully compressed. For permanent installations, use a thread locker (not included) on the button head screws and eyebolts (See Figures 5 and 6). Button Head Screw, Lock Washer, and Flat Washer (x5) WARNING!Electro-Voice strongly recommends that M10 forged shoulder eyebolts that are compliant with DIN580 standards are used as redundant safety points for the array (See Figure 5 for recommended locations). Remove the M10 flat head screws that are located at the bottom of the enclosure in the rear, and install the rear hinge plates (See Figure 7). There are different configurations for the rear hinges depending on how many enclosures are used (See Figure 8). Figure 6: Assembling the Array Bracket to an Array of Phoenix Loudspeakers (3 x PX2122, 30° Splay Shown) Flat Head Screws must be removed before Plates are Installed Button Head Screw, Lock Washer, and Flat Washer (One for Each Plate) 2 Enclosures (Use both Outer Plates) 3 Enclosures (Use All Plates) Figure 7: Assembling the Rear Hinge Plates (3 x PX2122, 30° Splay Shown) Figure 8: Possible Hinge Plate Configurations for 2 or 3 Enclosures Installation of the PX-G1 (continued) 4. [. . . ] Take extra caution when used in windy, outdoor applications that could cause the array to become unstable. Consult the material lift user manual for proper use and safety guidelines. Figure 12: Attaching Safety Cable through Eyebolts 12000 Portland Avenue South, Burnsville, MN 55337 Phone: 952/884-4051, Fax: 952/884-0043 www. electrovoice. com © Telex Communications, Inc. [. . . ]

DISCLAIMER TO DOWNLOAD THE USER GUIDE ELECTRO-VOICE PX-D2

Lastmanuals offers a socially driven service of sharing, storing and searching manuals related to use of hardware and software : user guide, owner's manual, quick start guide, technical datasheets...
In any way can't Lastmanuals be held responsible if the document you are looking for is not available, incomplete, in a different language than yours, or if the model or language do not match the description. Lastmanuals, for instance, does not offer a translation service.

Click on "Download the user Manual" at the end of this Contract if you accept its terms, the downloading of the manual ELECTRO-VOICE PX-D2 will begin.

Search for a user manual

 

Copyright © 2015 - LastManuals - All Rights Reserved.
Designated trademarks and brands are the property of their respective owners.

flag